FACT SHEET

14 Location and Description of the Discharge (as reported by applicant)
Outfall # Latitude (°) Longitude (°) Receiving Waterbody
001 31.444721 -83.478527 New River
1.5 Permitted Design Capacity
8.0 MGD
1.6 Facility Classification
Designated as a major facility? Yes (1 No
1.7 SIC Code and Description
SIC Code 4952 — Sewerage systems: Establishments primarily engaged in the collection and
disposal of wastes conducted through a sewer system, including such treatment processes as may
be provided.
1.8 Description of the Water Pollution Control Plant
Wastewater treatment:
The treatment process consists of screening, grit removal, biological treatment (oxidation ditch),
secondary clarification, tertiary filtration, chlorination/dechlorination, and post-aeration. Treated
effluent is then discharged to New River.
Solids processing:
Sludge is aerobically digested, thickened and land applied.
1.9 Type of Wastewater Discharge
L] Process wastewater L] Stormwater
Domestic wastewater (] Combined (Describe)
(] Other (Describe)
New River WPCP November 2025

NPDES Permit No. GA0048470 Page 2 of 27



